
 

Preliminary Engineering Report Prepared for: 
Village of Fredonia 
9-11 Church Street, PO Box 31
Fredonia, NY 14063

Submitted by: 
LaBella Associates 
300 State Street, Suite 201 
Rochester, NY 14614 

Water System Evaluation 
Village of  Fredonia, Chautauqua County, New York 

*In coordination with the Chautauqua County Department of Health, the Village has redacted the
original report to create this public release version which has been determined to be appropriate
for public viewing.





TABLE OF CONTENTS 

1.0  EXECUTIVE SUMMARY .................................................................................................................... 1 

2.0  PROJECT BACKGROUND AND HISTORY ......................................................................................... 2 
[...]
- WTP Investigate how to stabilize stream bank next to WTP. 



Village of Fredonia 
Water System Evaluation Preliminary Engineering Report Page 20 

- WTP Develop a comprehensive standard operating procedure (SOP) for all WTP 
operations.  

- WTP Investigate alternatives to bentonite clay to allow for discontinuance. 

- WTP Complete general outdoor cleanup at WTP. 

- WTP Review, and if necessary improve, the filter backwash procedure. 

- WTP Implement turbidity monitoring to determine when a filter may be returned to 
service after a backwash. 

- WTP Review all SCADA alarm set points to ensure proper operator notification. 

- WTP Install meter to monitor outflow from sludge well to creek. 

- WTP Determine if a raw water bypass exists and, if so, its condition. 

- Distribution 
System Install meters on all Village-owned buildings. 

- Existing 
Tank/PS Install fencing to improve tank and pump station security. 

- Existing  
PS 

Provide water system operators the resources necessary to learn proper 
operation of this facility and develop a comprehensive SOP. 

The violations, significant deficiencies, and recommendations outlined by CCDOH were taken into 
account during the evaluation and condition assessment presented in the following sections. 

3.2 Current Water Source – Fredonia Reservoir 

3.2.1 Location and Layout 

The Fredonia Reservoir is located south of the Village in the Town of Pomfret. Figure A-1 displays the 
reservoir location and serves as a reference to its position relative to other major water system 
infrastructure.   

3.2.2 Fredonia Reservoir Description and History 

Fredonia’s Reservoir is owned and operated by the Village of Fredonia Water Bureau. The reservoir 
was placed in service in 1938 to provide potable water to the Village of Fredonia. The current dam and 
spillway supersede an 1896 constructed spillway located upstream and indicated by the remaining 
intake structure. The intake structure was constructed within the embankment of the 1896 spillway 
and remains in the original location. 

The reservoir watershed is approximately 5.7 square miles. The reservoir is created by a natural basin 
contained and controlled by a dam (State ID 003-1102). The dam is comprised of two earthen 
embankments (East and West) and a concrete spillway. The concrete spillway contains 3 distinct 
sections; an ogee-shaped dam approximately 75 wide is the main control structure, a gradual sloping 
spillway contained by training walls that narrows the spillway, and a stepped outfall portion. The 
spillway discharges to the Canadaway Creek. 

The Fredonia Reservoir has been classified as a Class C High Hazard dam because a dam failure may 
result in widespread or serious damage to homes, main highways, industrial or commercial buildings, 
or loss of human life. 

Engineering Assessments completed for the dam in 2012 and 2022 indicate that the dam is deficient 
of the New York State Compilation of Codes, Rules, and Regulations Part 673.13.  Upon review of the 



Village of Fredonia 
Water System Evaluation Preliminary Engineering Report Page 21 

2022 Engineering Assessment prepared by LaBella Associates (presented in Appendix E), the New 
York State Department of Conservation requested a schedule and plan to address the deficiencies and 
render the dam safe. 

3.2.3 Present Condition and Limitations 

The dam serving Fredonia’s Reservoir was found to be deficient in the following categories: 
 Spillway Stability
 Spillway Capacity
 Drawdown Rate and Elevation

Spillway Capacity 
 New York State Regulation requires a dam’s spillway be capable of passing 50% of the

Probable Maximum Flood (PMF).
 The PMF for Fredonia’s Reservoir is calculated to be 10,500 cfs.
 Fredonia’s Dam, in current condition is capable of passing 30% (3,150 cfs) before overtopping.
 The PMF flow would overtop the dam by a calculated 1.5 feet.
 The Capacity deficiencies noted above would be addressed by constructing a new spillway with

greater capacity or increasing the dam crest.

Drawdown Rate and Elevation 
 New York State Regulation requires a reservoir to capable of reducing the impoundment by 90

percent (below dam crest) within 14 days using a low-level outlet (LLO).
 The Fredonia Dam utilizes a 12” pipe at an elevation of 1,015’ as the facilities LLO.
 Under current condition the facility can release 31% of the reservoir capacity within 14 days.
 It would require 36 days for the reservoir to reach its maximum discharge allowable of 76%

capacity.
 Based on the current elevation and flow capacity of the LLO neither parameter can be

achieved.

Section 5.1 presents an evaluation of the following alternatives that would address the concerns 
associated with Fredonia’s Dam and Reservoir. 

 Abandon Reservoir Usage – Drawdown
 Maintain Reservoir – Construct New Spillway
 Abandon Reservoir Usage – Decommission

Certain information that appears here has been redacted from this version of the report.



Village of Fredonia 
Water System Evaluation Preliminary Engineering Report Page 22 

3.2.4 Source Capacity 

Table 20 presents reservoir storage capacity.  

Table 20: Fredonia Reservoir Storage Capacities 

Condition Elevation Storage Capacity 

Spillway Crest 1037’ 899 acre-ft 

Embankment Crest 1044.8’ 1325 acre-ft 

Low Level Outlet Pipe 1015’ 199.48 acre-ft 

A review of weekly U.S. Drought Monitor drought maps for Chautauqua County between January 2000 
and October 2023 indicates severe drought conditions only 1.2% of weeks. Data specific to the PWS 
reservoir or the Village is unavailable. Despite the low level outlet elevation and historic occurrence 
which present a mild concern, Village and WTP officials note no history of drought leading to a 
significant water supply shortage decrease in reservoir level during dry conditions; therefore, it is 
believed the reservoir system has adequate capacity for continued PWS use. 

3.2.5 Water Quality 

Section 2.1.1.3 establishes: 

 DEC has classified the reservoir as Class A.
 DEC has documented the reservoir as having an impaired use assessment for fishing, secondary

contact recreation, primary contact recreation, and source of water supply.
 The DEC Division of Water’s Lake Monitoring and Assessment Section evaluated pollutants of

concern in 2016, and identified Dissolved Oxygen, Iron, and Manganese, as the pollutants that
cause the “impaired” assessment for use as a source of water supply.

 Tribs to Fredonia Reservoir are identified in the DEC Priority Waterbody List as Threatened for
use as a water supply, noting “Water supply use of Fredonia Reservoir is thought to experience
threats from pathogens due to the level of agricultural pastureland in the watershed. Current
information does not indicate any impacts to water supply or other uses, but the use of the
resources as a water supply and the activities in the watershed suggest additional protection
efforts may be appropriate.”

 The DOH conducted a Source Water Assessment Plan of the reservoir, concluding a medium
susceptibility rating.

In addition, the DEC Lake Classification and Inventory (LCI) report produced in 2016 presents the 
following: 

 Reservoir trophic state: Mesoligotrophic
 Susceptibility to harmful algal blooms: low (none reported)
 Invasive vulnerability: high (invasives present)
 Deep manganese average concentration (4 samples): 2.01 mg/L
 Deep iron average concentration (3 samples): 0.45 mg/L
 Deep arsenic average concentration (4 samples): 1.01 mg/L
 A rating of “stressed/poor” for use as a potable water source.

WTP officials and CCDOH have not cited nor provided any data that indicates the presence of elevated 
levels of E. coli, cryptosporidium, or giardia that would cause CCDOH to require additional treatment (log 
removal). 



Village of Fredonia 
Water System Evaluation Preliminary Engineering Report Page 23 

Section 2.2.5.1 presents raw water quality data per sampling and analysis completed by WTP operators 
of the raw water flowing into the WTP from the reservoir. 

3.3 City of Dunkirk Water System – Evaluation of Existing Interconnection 

3.3.1 City of Dunkirk Water Supply Description, Present Condition, and Limitations 

The City owns and operates a Public Water System (PWS ID NY0600360) that serves residents in the 
City and supplies finished water to the North Chautauqua County Water District. Section 2.2.11.1 
discusses the City water system and service area in further detail. 

3.3.1.1 Raw Water Source and Quality 

The City of Dunkirk (City) water system draws its raw water through a submerged 36-inch intake pipe 
from the Eastern Basin of Lake Erie. Per the United States Environmental Protection Agency (USEPA) 
Lake Erie’s volume is approximately 116 cubic miles and is a source of drinking water for over ten million 
people. Its Eastern Basin generally includes the portion of the Lake east of Erie, Pennsylvania, and is 
reported by USEPA to be the deepest of the Lake’s three basins with an average depth of 80 feet and a 
maximum depth of 210 feet.  

USEPA’s 2018 “U.S. Action Plan for Lake Erie” highlights that controlling phosphorous loading to the 
Lake is the key factor to limiting harmful algal blooms (HABs). USEPA notes that although the Eastern 
Basin typically only receives approximately 11% of the total phosphorous loading to the Lake and thus 
is the least susceptible of the three basins to harmful algal blooms (HABs), “conditions [more frequently 
observed on the northern shore of the basin] are adequate to promote the excessive growth of algae,” 
particularly benthic types. Per the City, HABs have not been observed near the intake nor has the water 
system’s raw water been impacted.  

At present, raw water quality data documenting observed values for common parameters including but 
not limited to turbidity, pH, temperature, alkalinity, and total organic carbon is unavailable, and its 
detailed consideration is outside the scope of the present evaluation. Section 2.1.1.3 presents further 
information. 

3.3.1.2 Water Treatment Plant 

The City owns and operates a WTP                                                                 in the City originally 
constructed in 1927 with significant improvements implemented in the early 1990s and between 
2011 and the present. WTP treatment processes presently include pre-chlorination, coagulation 
(polyaluminum chloride) with rapid mix, flocculation, sedimentation, mixed-media filtration (granular 
activated carbon, sand), and disinfection (chlorine gas). The WTP does not fluoridate the finished water 
nor add a chemical for distribution system corrosion control. Per the City’s 2022 Annual Water Quality 
Report, average daily demand in 2022 was 2.71 MGD. City public works officials report peak demand 
is approximately 4.0 MGD and the WTP rated capacity is 10.0 MGD. The City pumps solids removed 
during the treatment process to its wastewater treatment plant for treatment and disposal. 

A WTP Site Aerial Map has been provided in Appendix F, as Figure F-1. 

3.3.1.3 Distribution System 

The City distribution system includes a backwash/emergency storage tank with an approximate 
capacity of 75,000 gallons adjacent to the WTP, the 2 MG  Tank (constructed 2014) near 



Village of Fredonia 
Water System Evaluation Preliminary Engineering Report Page 24 

the southern border of the City, the 2 MG                       (constructed 1935) near the eastern border of 
the City, and a distribution system primarily comprised of ductile and cast iron mains more than 60 
years old. Per the May 2015 North Chautauqua County Regional Water Supply System Implementation 
Plan, the two 2-MG tanks provide finished water storage to satisfy service area demand include fire 
flows. City officials report distribution system pressures ranging from approximately 40 to 80 psi.  A 
Site Location Map has been provided in Appendix F, as Figure F-2.  

3.3.2 Existing Interconnection Location and Layout 

Record documents show that the Station was most recently upgraded in the period between 2019 and 
2021 in an attempt to restore its capacity to the design capacity of 800 gpm. Improvements 
implemented in an attempt to achieve this goal included: 

 Replace exterior 6-inch suction piping to 8-inch between the City of Dunkirk existing 8-inch
transmission main tie-in and pumping station.

 Upsize suction piping within the pump station from 6-inch to 8-inch where possible.
 Install a new 12-inch transmission pipe.
 Replace several 4-inch components (turbine flow meter, strainer, pressure sustaining valves)

with 6-inch components to reduce head loss.

Despite the improvements constructed, City of Dunkirk officials contend the Station cannot provide 800 
gpm to the Village system for any extended duration, as further discussed below.  

3.3.3 Suitability for Use as Interconnection 

The Existing Interconnection in its current condition cannot supply its intended design flow of 800 gpm 
to the Village Public Water System. It was determined that the 8-inch Dunkirk water main the Station is 
currently connected to has severe capacity limitations and can negatively impact Dunkirk water system 
customers within this area when operating as designed. The City has informed the Village that, to avoid 
negative impacts to City customers, it can provide up to 300 gpm for long durations, but can only provide 
800 gpm in a true emergency. 

Per City officials, this interconnect was not intended/designed to be a fully redundant source of flow to 
satisfy the entire Village distribution system demand. It was primarily designed to be a supplemental 

The Existing Interconnection to the City of Dunkirk water system was constructed in approximately 
1994 and includes a duplex 50 HP booster pump station (the Station) to provide sufficient pressure to 
the Village system.  

Certain information that appears here has been redacted from this version of the report.



Village of Fredonia 
Water System Evaluation Preliminary Engineering Report Page 25 

and emergency water source, including during times of drought due to Dunkirk’s water source being 
Lake Erie, which is not affected by drought like the Village’s Reservoir may be.  

LaBella’s recommendations for the Existing Pump Station are as follows: 
 The Station be maintained in service no matter which Overall Alternative, per the present

evaluation, is selected to be implemented.
 Dunkirk’s distribution system should be upgraded to allow 800 gpm or greater flow to be re-

established.
 Hydraulic modeling of Dunkirk’s water system using different flow scenarios is needed to

confidently determine the required minimum diameter and length of water main that needs
upgrade. It is recommended the Village commission a detailed analysis to determine the
required upgrades and implement the results promptly.

3.4 Groundwater Supply Source 

3.4.1 Area Groundwater Wells 

The Village does not currently rely upon groundwater well supplies. However, individual, private supply 
wells have been drilled in the Town of Pomfret to the east, west, and south of the Village. These have 
been for residential, commercial, and industrial properties. In addition, the Village of Fredonia is in 
proximity to the following public water systems relying upon groundwater wells: the Village of 
Cassadaga, and the Town of Hanover Water District #3, as described in Section 2.2.11. The largest 
community in Chautauqua County, the City of Jamestown, utilizes wells. 

3.4.2 Area Hydrogeology 

The Village of Fredonia is underlain by glacial lake sediments predominately of silt, sand, and clay. 
These deposits were deposited into proglacial lakes known as Lake Warren and Lake Whittlesey. The 
shorelines of these ancient lakes are marked by distinctive, parallel beach ridges that are oriented 
northeast-southwest across the Village. Deposits of sand and gravel are associated with these ridges. 
Further to the south, in the vicinity of the Fredonia Reservoir, deposits of dense silt, sand, clay, and 